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1 INFORMATION

1.1 Test Item

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

Name Atlas Copco
Model/version CB-A

FCC ID 2AQ8P-ICB
ISED ID 24224-1CB

Serial number

Item no: 3890810004

Hardware identity and/or version

Software identity and/or version

3

Frequency Ranges

U-NII-1:

U-NII-3 :

5180 — 5240 MHz: 4 channels
U-NII-2A : 5260 — 5320 MHz: 4 channels
U-NII-2C : 5500 — 5700 MHz: 8 channels
5745 — 5825 MHz: 5 channels

Operating Modes

802.11a
802.11n (20 MHz BW)

Type of Modulation

Digital (OFDM - Orthogonal frequ

ency-division multiplexing)

Conducted Output Power

5180 — 5240 MHz: 12.9 mW
5260 — 5320 MHz: 12.6 mW
5500 — 5700 MHz: 13.8 mW
5745 — 5825 MHz: 7.9 mW

Antenna Connector

None (Internal U-FL only)

Number of Antennas

p

Antenna Diversity Supported

Yes

Smart Antennas Supported

No

TPC Supported

Not implemented, not required when El

RP is below 500 mW

DFS Supported

Not supported, Client Device without

Radar Detection

Power Supply

ISecondary Battery (Li-lon, 18 V

pc, 46.8 Wh, 2.6 Ah)

Desktop Charger

N/A (Battery is charged in a separa

te charger)

Description of Test Item

The tested device is a Power Tool with 2.4GHz and 5GHz WiFi.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

1.3 Normal test conditions

Temperature:
Relative humidity:

Normal test voltage:

20-24°C
20-50 %
18 Vpc (Nominal Voltage)

The values are the limit registered during the test period.

All tests were performed with a fully charged battery.

1.4 Test Engineer(s)

Jan G. Eriksen

15 Antenna Requirement
Is the antenna detachable? [ Yes X No
If detachable, is the antenna connector non-standard? [ Yes [ No

Type of antenna connector: N/A, Integral Antenna

1.6 Worst-Case Configuration

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel with the highest

output power as worst-case scenario.
Modulation Worst Case Bitrate Duty Cycle
802.11a 6 Mb 100 %
802.11n HT20 MCSO0 100 %

1.7 EUT Operating Modes

Description of operating modes

Continuous TX, 5GHz, 802.11a 6Mb, 802.11n HT20 MCS0

Additional information

A computer was connected by USB to the EUT.

Putty was used to log in with SH, and batch commands were used to program antenna,
modulation, bit-rate and channel.

1.8 Comments

All tested parameters are passed.

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 4 (63)
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1.9 Power Levels
Channel Freq (MHz) 802.11a 802.11n
HT20

36 5180 127 124
40 5200 127 127
44 5220 127 127
48 5240 127 127
52 5260 127 127
56 5280 127 127
60 5300 127 127
64 5320 124 124
100 5500 127 127
104 5520 127 127
108 5540 127 127
112 5560 127 127
116 5580 127 127
120 5600 D D

124 5620 D D

128 5640 D D

132 5660 127 127
136 5680 127 127
140 5700 5 5

144 5720 D D

149 5745 127 127
153 5765 127 127
157 5785 127 127
161 5805 127 127
165 5825 127 127

D = Disabled/ Not Used

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

ISED Canada require that all channels in the TDWR Band (5.60-5.65 GHz) are disabled, also on client devices

Power Setting values above were used for all tests on this model. Setting Level 127 is the maximum value.
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FCC Part 15.407
N em ko Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-1CB

2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were conducted for demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.247 and
ISED RSS-247 Issue 2 and RSS-GEN Issue 5.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.
Radiated tests were performed in a semi-anechoic chamber at measuring distance 3m.

A description of the test facility is on file with FCC and ISED Canada.

<] New Submission X Production Unit
[] Class Il Permissive Change [] Pre-production Unit
NIl Equipment Code [] Family Listing

Nemko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CO NFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named entity to reproduce this report provided it is reproduced in its entirety and for use by the
entity’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use that a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. Nemko Group accepts no responsibility for damages suffered by any third party caused by decisions made or actions based on
this report.
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TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-ICB
2.2 Test Summary
Name of test FCC Part 15 RSS-247 Issue 2 Result
reference RSS-GEN Issue 5
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) Complies
Antenna Requirement 15.203 6.8 (RSS-GEN) Complies
Power Line Conducted Emission 15.107(a) 7.2 /8.8 (RSS-GEN) Complies
15.207(a)
Maximum Output Power 15.407(a) 6.2 Complies
Power Spectral Density 15.407(a) 6.2 Complies
Emission Bandwidth 15.407(a)(2) 6.2 Complies
Unwanted Emissions 15.407(b) 6.2 Complies
Discontinuation of Transmission 15.407(c) 6.3 N/T?
6 dB Bandwidth 15.407(e) 6.2.4 Complies
Transmit Power Control 15.407(h) 6.2.3 N/A2
Dynamic Frequency Selection 15.407(h) 6.3 Complies 2
Radiated Emissions 15.205 7.3 (RSS-GEN) Complies
15.209 8.9 (RSS-GEN)
! See manufacturers declaration
2 Transmit Power Control is not required when Max EIRP is below 500 mW
3 The EUT is a Client Device without Radar Detection.
Revision history
Revision | Date Comment Sign
00 2020-09-17 First edition JGER
01 2020-09-28 Updated version FS
02 2020-10-01 Radiated power updated FS
Nemko Norway, Instituttveien 6, Kjeller, Norway Page 7 (63)
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3 TEST RESULTS

3.1 Maximum Output Power (RMS)

FCC 15.407 (a)

ISED RSS-247, Issue 2, Clause 6.2

Measurement procedure: ANSI C63.10-2013 Clause 12. 3, method SA-1

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

Ch. No. Nominal Maximum Conducted Output Power Maximum Radiated Power
Frequency (dBm) (dBm)
(MHz) 802.11a 6Mb 802.11n HT20 802.11a 6Mb 802.11n HT20
36 5180 8.7 10.7 10.7 12.7
42 5200 9.5 10.0 115 12.0
48 5240 10.5 11.1 12.5 13.1
56 5280 10.4 11.0 12.4 13.0
64 5320 9.9 10.5 11.9 12.5
100 5500 7.1 6.5 9.1 8.5
116 5580 9.4 11.4 11.4 13.4
140 5700 10.4 10.6 12.4 12.6
149 5745 5.1 4.9 7.1 6.9
157 5785 7.4 8.3 9.4 10.3
165 5825 8.2 9.0 10.2 11.0

Manufacturer value for Antenna Gain = 2.0 dBi

The EUT operates continuously; therefore, method SA-1 of ANSI C63.10-2013 clause 12.3 was used.

EIRP values were calculated from Field Strength values using the method described in KDB 412172 DO1.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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FCC Part 15.407
N em ko Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-1CB

Limits for Indoor Device:

Frequency Band FCC 15.407(a) ISED RSS-247 Issue 2

5150 — 5250 MHz Less than 250 mW (24 dBm) for client device Less than the lesser of 200 mW e.i.r.p. or
Less than 1 W (30 dBm) for master device 10 + 10 logio B dBm e.i.r.p.

5250 — 5350 MHz Less than the lesser of 250 mW (24 dBm) or Less than the lesser of 250 mW or
11 + 10 logio B dBm 11 + 10 logi0 B dBm, and

5470 — 5725 MHz
Less than the lesser of 1 W e.i.r.p. or

17 + 10 logio B dBm e.i.r.p.

Devices with e.i.r.p. greater than 500 mW shall implement
TPC in order to have the capability to operate at least 6 dB
below the maximum permitted e.i.r.p. of 1 W

5725 — 5825 MHz Less than 1 Watt Less than 1 Watt

If Antenna Gain is more than 6 dBi the Power Limit is
reduced by the amount exceeding 6 dBi

If Antenna Gain is more than 6 dBi the Power Limit
is reduced by the amount exceeding 6 dBi

B is the 26dB emission bandwidth in MHz B is the 99% emission bandwidth in MHz

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 9 (63)
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X1 (Ref. 20,000 MHz
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B
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L TxTotal IO‘STSTGB!V m

l G
EIRP, 5180 MHz, 802.11n, HT20, Ant 2, VP, Max
Sy ]

Count 500/500

Multiview = | Spectrum By soecoumz Spectrum 3

RefLevel 117.00 dBuv/m  Offset 10,00 d5 ® RBW 1 Mrz

© At 2048 SWT  10ims VBW 3MHz Mode Auto Swesp
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M1[1] 101.74 dBpV/m|

2005 SWT 1.0ims VBW 3MHz Mode Auto Sweep Count 500/500
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Span 40.7 MHz

1001 pts

[2 Result Summar None
Tl (Ref) 20.000 MHz 112.81 dBpV/m
T Total 112.81 dBpV/m

l 4 -
EIRP, 5220 MHz, 802.11a, 6Mb, EUT V, Ant 2, VP, Max

Ref Level 117.00dBV/m Offset 10.00 d5 ® RBW 1 Mz
° At 20d8 SWT 10ims VBW 3MHz Mode Ato Sweep
TDF *3147FCC"

Multiview = = Spectrum Spectrum 4

Count 500/500

Tx Total

EIRP, 5220 MHz, 802.11n, HT20, Ant 2, VP, Max

Multiview = | Spectrum By soecoumz Spectrum 3

wnms [ ]

RefLevel 117.00dBuV/m Offset 10,00 d& ® RBW 1 MHz saL
VBW 3MHz Mode Auto Sweep

- At 2048 SWT  t0ims Count 500/500

M1[1] [99.87 dBpv/m|

M1[1] [09.77 dBuv/m|
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[CF 5.24 Ghiz

1001 pts

Span 40.7 Mz

Span 40.7 MHz

[2 Result Summar None

Txi (Ref) 20.000 MHz

[2 Result Summar None
Tx1 (Ref) 20.000 MHz 110.76 dBpV/m
Tx Total 1 dB)

EIRP, 5240 MHz, 802.11a, 6Mb, EUT V, Ant 2, VP, Max

Nemko Norway, Instituttveien 6, Kjeller, Norway

L Tx Total

l 7
EIRP, 5240 MHz, 802.11n, HT20, Ant 2, VP, Max
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Multiview =  Spectrum
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TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

MultiView *  Spectrum
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Tx Total
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[2 Result Summar None

Txl (Ref,

Tx Total

EIRP, 5320 MHz, 802.11a, 6Mb, EUT V, Ant 1, VP, Max

Ref Level 107.00dBV/m  Offset 10.00 d5 ® RBW 1 Mz
SWT  10ims VBW 3MHz

Multiview = = Spectrum Spectrum 4

Mode Auto Sweep Count 500/500

TDF *3147FCC"

EIRP, 5320 MHz, 802.11n, HT20, Ant 1, VP, Max

Multiview = | Spectrum By soecoumz Spectrum 3

Ref Level 107.00 dBuv/m  Offset 10,00 d5 ® RBW 1 Mriz
B SWI  10lms VBW 3MHz Mode Alto Sweep

TDF "3157FCC

M1[1] [97.23 dBpv/m|
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[CF 5.5 GHz
[2 Result Summar

1001 pts Span 40.7 Mz

Txl (Ref) 20,000 MHz

4.07 MHz,

1001 pts

SGL

Count 500/500

M1[1] [67.19 dBuv/m|

Span 40.7 MHz

Ci
[2 Result summa’i None

Tx Total

EIRP 5500 MHz, 802.11a, 6Mb, EUT V, Ant 1, VP, Max

Nemko Norway, Instituttveien 6, Kjeller, Norway

EIRP, 5500 MHz, 802.11n, HT20, Ant 1, VP, Max
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Multiview =  Spectrum

Count 500/500
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TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB
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Multiview = = Spectrum Spectrum 4

Ref Level 107.00dBV/m  Offset 10.00 d5 ® RBW 1 Mz
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TDF *3147FCC"

Count 500/500
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[2 Result Summar None

Txl (Ref) 20,000 MHz

RefLevel 107.00dBuV/m  Offset 10,00 d& ® RBW 1 MHz saL
© At 2008 SWT  10ims VBW 3MHz Mode Auto Sweep Count 500/500
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[2 Result summa’i None

Tx Total

EIRP, 5745 MHz, 802.11a, 6Mb, EUT V, Ant 1, VP, Max

Nemko Norway, Instituttveien 6, Kjeller, Norway

EIRP, 5745 MHz, 802.11n, HT20, Ant 1, VP, Max
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wtiview = | Specaan B svocums - |

Ref Level 107.00dBV/m  Offset 10.00 d5  RBW 1 Mz SGL
VBW 3MHz  Mode Auto Sweep
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TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

Count 500/500

MultiView *  Spectrum

RefLevel 107.00dBuV/m Offset 10,00 d5 ® RBW 1 MHz saL
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© At 2048 SWT  t0ims
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M1[1] [94.50 dBpV/m
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| e
EIRP, 5785 MHz, 802.11a, 6Mb, EUT V, Ant 1, VP, Max

20.000 MHz

Span 40.7 MHz

None

20.000 MHz

Txl (Ref)

L Tx Total

I Bl
EIRP, 5785 MHz, 802.11n, 6Mb, Ant 1, VP, Max
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L dByv/m L Tx Total 106:13 dBUV/m

I Bl I

EIRP, 5825 MHz, 802.11a, HT20, EUT V, Ant 2, VP, Max

Nemko Norway, Instituttveien 6, Kjeller, Norway

EIRP, 5825 MHz, 802.11n, HT20, Ant 2, VP, Max
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3.2 Emission Bandwidth

Para. No.: 15.407(a)(2)

ISED RSS-247, Issue 2, Clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 6.9 .3 and 12.4.1

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

Ch. No. Nominal Frequency FCC 26dB Bandwidth, Measured Values (MHz)
(MHz)

802.11a 6Mb 802.11n HT20
36 5180 25.2 34.1
48 5240 29.3 35.6
64 5320 34.2 38.9
100 5500 26.3 26.7
116 5580 35.6 40.0
140 5700 33.8 40.0

Ch. No. Nominal Frequency (MHz) ISED Canada 99% Bandwidth, Measured Values (MHz)

802.11a 6Mb 802.11n HT20
36 5180 16.9 18.8
48 5240 17.5 19.2
64 5320 18.3 21.4
100 5500 17.2 18.1
116 5580 18.3 24.8
140 5700 175 18.7
149 5745 17.0 18.0
157 5785 17.3 18.3
165 5825 17.2 18.3

Limit:

No requirements as long as the emissions are within the band-edges.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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B socnmz B soesmumo

Ref Level 10.00d8m  Offset 11,00 dB ® RBW 300 kHz

Multiview =  Spectrum

< T ]

Multiview

Ref Level 10,00 dBm

Spectrum

[~
Offset 11.00 dB ® RBW 300 kHz.

B svocvums

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

[ [T |

© At 2008 SWT__10Lms  VBW 1Nz Mode Sweep ° At 20d8 SWT _10ims VBW _1iMHz Mode Swesp
1 Frequency Sweep 1Pk Max 1Pk
MI[1] | -0.46 dBm MI[1] 22 dBm|
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g T EELX .
0 -
50 50
o 50
o -
o Y
[CF 5.18 GHz 1001 pts 4.0 MHz, pan 40.0 MHz [CF5.18 GHz 1001 pts 4.0 MHz, Span 40.0 MHz.
[2 Marker Table
ML 1 5.182158 GHz -0.46 dBm ndB 26.0 dB ML 1 5.178322 GHz -1.22 dBm ndB. 26,0 dB
T 1 5167493 GrHz -26.69 dgm ndB down BU 25.09 MHz T 5 166054 GHz 5725 dam 1B down BW 28.05 MHz
12 b 2.192387 Griz 226,63 dBm Factor 206.5 T2 1 5.194106 GHz -27.21 dBm Factor 184.6
Moasuring... e 00072020 Nemrman NINNNNI we 0o07zz
Emission BW, 5180 MHz, 802.11a, 6Mb Emission BW, 5180 MHz, 802.11n, HT20
Multiview = Spectrum B seecvumz B seecmums B seecruma [ x] - Multiview = Spectrum B sz B svecums B svecruma [ x] -
Ref Level 20.00 d8m  Offset 11.00 & @ RBW 300 kHz RefLevel 2000dBm  Offset 11.00d8  RBW 300 ktiz
© At 2008 SWT__10Lms  VBW 1Nz Mode Sweep © At 20d8 SWT  10ims VBW _1iMHz Mode Swesp
1 Frequency Sweep 1Pk Max 1Pk
Mi[1] 2.59 dBm| Mi[1] 270 dBm|
2420780 GHz 2380820 GHz,
0 10
e w
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/ / \
10 w,/’w - /
20 PRI - Yo o N MN’/ g N §
e i SV i lagezrrryy
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-0 -
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o o0
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[CF 5.24 GHz 1001 pts 4.0 MHz, pan 40.0 MHz [CF 5.24 GHz 1001 pts 4.0 MHz, Span 40.0 MHz.
[2 Marker Table
5.242078 GHz 2.59 dBm ndg ML L 5.238082 GHz 2.70 dBm B 26.0 dB
T 1 5221499 GHz -23.61 dBm ndB down BW TL 1 5.221738 GHz 33 dBm ndB down BW 37.00 MHz
12 L 2.258022 Griz 223,44 dBm Factor 12 i 5.258741 Ghiz -23.32 dBm Factor 1416
Measuring... X
a Measuring... NANNNEEN W 0007202
Emission BW, 5240 MHz, 802.11a, 6Mb Emission BW, 5240 MHz, 802.11n, HT20
Multiview = spectrum B spectrum2 B specrumz B - wutiview = spocrum B specrumz B svecums B svectrum 4 [x ] -
Ref Level 10.00 d8m  Offset 11.00 & ® RBW 300 kHz RefLevel 1000d8m  Offset 11.00d8 ® RBW 300 ktiz
© At B SWT__1.01ms VBW _1LMHz Mode Sweep ° At 20d8 SWT  10ims VBW 1Mz Mode Swesp
1 Frequency Sweep 1Pk Max [
MI[1] | -0.28 dBm MI[1] 0.91 dBm|
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° AT ~= TSV ° e
10 . 10 .
W / I\
e I Fe = T P .
T A I RET i,
> e el L gy
-0 0
50 50
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o -
o Y
[CF 5.32 GHz 1001 pts 4.0 MHz, pan 40.0 MHz [CF 5.32 GHz 1001 pts 4.0 MHz, Span 40.0 MHz.
2 Marker Table
5.321479 GHz -0.28 dBm ndB ML 1 5.321758 GHz 0.91 dBm ndB 26.0 dB
T 1 5.304296 GHz -26.30 dBm ndB down BW TL 1 5.304535 GHz -25.12 dBm ndB down BW 29.49 MHz
12 1 5333326 Griz 26,13 d8m Factor 5 | 5334026 GHiz 5515 dBm 180.5
Measuring... X
9 Measuring... nm e e

Emission BW, 5320 MHz, 802.11a, 6Mb

Nemko Norway, Instituttveien 6, Kjeller, Norway

Emission BW,

5320 MHz, 802.11n, HT20
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B socnmz B soesmumo

Ref Level 10.00d8m  Offset 11,00 dB ® RBW 300 kHz
° At 20d5 SWT _ 101ms VBW _1NHz Mode Sweep

Multiview =  Spectrum

< T ]

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

Mutiview = specrum  [BJ spectrum 2

B svocvums
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[CF 5.5 GHz 1001 pts 4.0 MHz, pan 40.0 MHz [CF5.5GHz. 1001 pts 4.0 MHz, Span 40.0 MHz.
2 Marker Table
ML 1 5.502158 GHz -1.96 dBm nds 26.0 B M1 1 5.501718 GHz -1.32 dBm ndB 26.0 dB
T 1 5.486853 GHz -28.36 dm ndB down BU 23.86 MHz T 1 5485255 GHz 57:00 dam 1B down BW 27.13 MHz
12 b 5.510700 GHiz 227,26 dBm Factor 230.6 T2 1 5.512388 GHz. -27.53 dBm Factor 202.8
oasuing.. WNNEL  we 00372070 veosuring.. WML w 05072020

Emission BW, 5500 MHz, 802.11a, 6Mb

Multiview

B secnmz B soeamumo

Spectrum
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Ref Level 10.00d8m  Offset 11,00 dB @ RBW 300 kHz
1.01ms  VBW _1MHz Mode Sweep

- At 20d5 SWT

Emission BW, 5500 MHz, 802.11n, HT20
B seecum> B secanms B seeanms B [ - |

RefLevel 10.00d8m  Offset 11.00 d3 ® RBW 300 kiiz
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2 Marker Table 2 Marker Table
vl 1 5.562118 GHz -1.38dBm o8 200 cB i n 5.557922 GHz -1.73 dBm e
T 1 5545854 Grz Z7azcem  nds down BW 25.73 MHz T 1 3 544336 Grie 78008m e down BW
12 1 5.571588 GHz -27.47 dBm 215.1 12 1 5.573267 GHz_ -28.43 dBm -actor
- 072020
veosuring.. NNANNNNEL  we 05072020 Moasuring.

Emission BW, 5560 MHz, 802.11a, 6Mb

Multiview

B secnmz B soeamumo

Spectrum

< T ]

Ref Level 10.00d8m  Offset 11,00 dB @ RBW 300 kHz

Emission BW, 5560 MHz, 802.11n, HT20
B seecum> B secanms B seanms B [ - |

RefLevel 10.00d8m  Offset 11.00 d3 ® RBW 300 kiiz
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Multiview =  Spectrum

© At 2008 SWT__10Lms  VBW _1NHz Mode Sweep s VBW 1Mz Mode Sweep
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[2 Marker Table 2 Marker Table
ML 1 5.701758 GHz -1.91 dBm ndB. 26.0dB ML 1 5.698042 GHz -0.50 dBm ncB 26.0 dB
T 1 5.687453 GHz -28.00 dBm ndB down BW 24.02 MHz T L 5.685814 GHz 26,61 dBm ndB down BW 28.01 MHz
12 b 2711460 GHz -28.29 dBm 237.4 T2 1 5.713826 GHz. -26.53 dBm Factor 203.4
" 06072020
Measuring... I e 06072020 [P —— o8 6072020

Emission BW, 5700 MHz, 802.11a, 6Mb

Nemko Norway, Instituttveien 6, Kjeller, Norway

121313

Emission BW, 5700 MHz, 802.11n, HT20
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Ref Level 10.00d8m  Offset 11,00 dB @ RBW 300 kHz
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Multiview =  Spectrum

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB
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0, i i
99% Occupied BW, 5240 MHz, 802.11a, 6Mb 99% Occupied BW, 5240 MHz, 802.11n, HT20
Mutview = spectrum B specumz B specarms B spectrum 4 [ x] - Mutiview = spectrum B specrumz B specruma Y spectrum 4 [ x] -
Ref Level 10.00d8m Offset 11.00 dB ® RBW 300 kHz RefLevel 10.00d8m Offset 11.00 d8 ® RBW 300 kHz
- Att 10d8 SWT 10lms VBW 1NMHz Mode Sweep ® Att 10dB SWT 10ims VBW 1MHz Mode Sweep
1 Occupied Bandwidth 1Pk Max
M1[1] 0.19 dBm| MI1[1]
ui 5.3183220 GHz, o
° P e A e ¢ [ e e = gy
) i uw\?
1/ o
0 10 iy
A ., 7 e
R e el B Y R R N
3 a0
0 -+
0 50
- 60
- o0
-0 a0
cFsEa Gz 1001 pis 3.0 Mz, Span 30.0 Miz cFssacE 1001 pts 5.0MIz, Span 30.0Miz
2 Marker Table [2 Marker Table
M 1 5.318322 GHz 0.19 dBm  Occew 17.551134231 MHz ML 1 5.322038 GHz 0.03 dBm 18.216800859 MHz
it 1 53110834 GHz -12.04d8m  OccBw Centroid 5.319858953 GHz T 1 5.3108453 GHz ~9.60 dBm Qe B Centroid 5319953736 GHz
12 b 5.3286345 Ghiz _10.34 dBm Occ Bw freg Offset _L41.04724351 kiiz 12 L 5.3290621 GHz -8.83 dBm QOcc Bw Freq Offset -46.264217649 kHz

99% Occupied BW, 5320 MHz, 802.11a, 6Mb

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring...

06072020
L 10:57:46.

99% Occupied BW, 5320 MHz, 802.11n, HT20

Measuring...

o.072020
S 11:04:38
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Cjemko

B sevnz B specuma

Ref Level 10.00d8m  Offset 11,00 dB @ RBW 300 kHz
SWT_ 101ms  VBW 1MHz

[ T |

Multiview =  Spectrum

Mode Sweep

Ate 10d8
1 Occupied Bandwidth

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

Multiview

B 5oz B soeanms

RefLevel 10.00d8m  Offset 11.00 d3 ® RBW 300 kHiz.
4B SWT VBW 1 MHz

Spectrum

Mode Sweep

[ [T |

1Pk Max
MI[1] | -2.07 dBm MI[1]
. " 4983220 GHz . e
e e e T I [P PERPEERPES S PR S S )
10 1/ 2 10 b
iy \
1\ \'L\A
20
i A
?, i,
e y ot e TR
-0 -+
50 50
o 50
o -
o Y
[CF 5.5 GHz 1001 pts. 3.0 MHz, pan 30.0 MHz [CF 5.5 GHz 1001 pts 3.0 MHz, Span 30.0 MHz
|2 Marker Table
ML 1 5.498322 GHz -2.07 dBm Occ Bw 17.190229684 MHz ML 1 5.501798 GHz -1.83 dBm Occ B 18.097745075 MHz
T 1 5.4913779 GHz -1239d8m  Occ Bw Centroid 5.499973055 GHz T 1 '5.4909191 GHz S136d8m  OccBw Centroid 5490068021 GHz
12 b 5,5085682 Gtiz Z12.18 dBm Occ Bw Freg Offset 26,9452 1281 kiiz T2 1 5.5090169 GHz -10.28 dBm Occ Bw Freq Offset -31.979498472 kHz
Mossuring... m we 00072020 Measuring... e 06072020
0, i H
99% Occupied BW, 5500 MHz, 802.11a, 6Mb 99% Occupied BW, 5500 MHz, 802.11n, HT20
Mutview = spectrum B specumz B specarms B spectrum 4 [ x] - Mutiview = spectrum B specrumz B specruma Y spectrum 4 [ x] -
Ref Level 10.00d8m Offset 11.00 dB ® RBW 300 kHz RefLevel 10.00d8m Offset 11.00 d8 ® RBW 300 kHz
- Att 10d8 SWT 10lms VBW 1NMHz Mode Sweep - 10dB SWT 10ims VBW 1MHz Mode Sweep
1 Occupied Bandwidth 1Pk Max
MI[1] | -1.66 dBm MI[1]
" 5.5620380 GHz
3 o
P VIRV ISV DRI N PO P o
w
10 10 -
5 ™,
= ¥ 5 - v e
o Y N
R Al e Ay . o s SN (ISR
EY -0
™ -+
0 50
0 50
0 -
a0 Y
[CF 5.56 Gz 1001 pts 3.0 MiHz Span 30.0 MHz CF 5.56 Griz 001 pis 3.0 Mz, Span 30.0 Wiz
2 Marker Table |2 Marker Table
ML 1 5.562038 GHz -1.66 dBm Oce 8w 17.377106917 MHz ML 1 5.561738 GHz -0.55 dBm Occ B 18.157600253 MHz
T 1 55512091 GHz -1443d8m  OccBw Centroid 5.559897628 GHz T 1 5.5508703 GHz -1067 dBm  Occ Bw Centroid 5550958059 GHz
12 1 5.5685862 GHz _L11.28 dBm Occ Bw Freg Offset 2102.371969711 kHz 12 1 5.5690369 GHz -9.87 dBm Occ Bw Freq Offset -41.941324108 kHz
Measuring. .. i W 06,07.2020 Measuring... NENNNNEEN m[0c.07.2020
0, i H
99% Occupied BW, 5560 MHz, 802.11a, 6Mb 99% Occupied BW, 5560 MHz, 802.11n, HT20
Mutview = spectrum B specumz B specarms B spectrum 4 [ x] - Mutiview = spectrum B specrumz B specruma Y spectrum 4 [ x] -
Ref Level 10.00d8m Offset 11.00 dB ® RBW 300 kHz RefLevel 10.00d8m Offset 11.00 d8 ® RBW 300 kHz
- Att 10d8 SWT 10lms VBW 1NMHz Mode Sweep ® Att 10dB SWT 10ims VBW 1MHz Mode Sweep
1 Occupied Bandwidth 1Pk Max
MI[1] | -2.06 dBm MI[1]
" 5.7027270 GHz wl
3 - o
N AP VIS e, e oo W N W [V S ERP N
10 s e 10
J /
i s
20 20
ot AT et M
PN WY Vg e s AL
- -+
0 50
0 50
0 -
a0 Y
cF 5.7 Ghiz 1001 pts 3.0 MiHz Span 30.0 MHz Crs7Ghz 001 pis 3.0 Mz, Span 30.0 Wiz
2 Marker Table |2 Marker Table
M 1 5.702727 GHz -2.06 dBm  occBw 17.14865309 MHz ML 1 5.696763 GHz -1.73 dBm 18.009609941 MHz
T 1 56914064 GHz -11.35d8m  Occ Bw Centroid 5.699980769 GHz T 1 56909835 GHz -10.06 d8m  Occ Bw Centroid 5.60998826 GHz
12 1 5.7085551 GHiz _L1.81 dBm Occ Bw Freg Offset 219.231154863 khiz T2 1 5.7089931 GHz -10.87 dBm Occ Bw Freq Offset -11.739552872 kHz
— 06072020 07
vessurna. NI e 0572020 Voo, W we T

99% Occupied BW, 5700 MHz, 802.11a, 6Mb

Nemko Norway, Instituttveien 6, Kjeller, Norway

99% Occupied BW, 5700 MHz, 802.11n, HT20
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Cjemko

wiiview = sperum B svecromz B svoevums B swecrums KA - |

Ref Level 20.00d8m  Offset 11,00 dB ® RBW 300 kHz

Mutiview = spectrum  [Bf spectrum 2

RefLevel 20.00dBm  Offset 11.00 d3 ® RBW 300 kiiz.

B soecnms

TEST REPORT
FCC Part 15.407
Report no.: 389081-02-R02

FCC ID:

2AQ8P-ICB

IC: 24224-1CB

[ [T |

o At 10d8 SWT _1.01ms VBW _1LMHz Mode Sweep s VBW 1Mz Mode Sweep
1 Occupied Bandwidth 1Pk Max [
MI[1] | -2.42 dBm MI[L] | -0.74 dBm|
7433820 GHz 7430820 GHz,
0 10
s " . m
i IS F ey fprnnn JREESU PRI e o w1
) T 2
o T \r2 !
w y :
A e M A
-0 -
= 50
o o0
. -
[CF 5.745 GHz 1001 pts 3.0 MHz, pan 30.0 MHz [CF 5.745 GHz. 1001 pts 3.0 MHz, Span 30.0 MHz.
[2 Marker Table
ML i 5.743382 GHz -2.42 dBm Oce B 17.215663681 MHz M1 1 5.743082 GHz -0.74 dBm Occ Bw 18.106390438 MHz
T : 57363747 GHz -11.86 dBm Occ Bw Centroid 5.744952492 Griz T 1 57359374 GHz -10.31 dBm Occ Bw Centroid 5744990555 Gz
2 1 57535003 GHz -12.05 d8m Occ Bw Freg Offset -17.507564341 kHiz e 1 57540458 GHz 951 dBm Occ Bw Freq Offset 23.444903136 kriz
veasuring.. NUINMEEEE  we 00072020 oo MNNE e oo7zm

99% Occupied BW, 5745 MHz, 802.11a, 6Mb

wiiview = sperum B4 svecromz B sweevums B swecrums KA - |

Ref Level 20.00d8m  Offset 11,00 dB @ RBW 300 kHz

99% Occupied BW, 5745 MHz, 802.11n, HT20

Mutiview = spectrum  [Bf spectrum 2

Ref Level 20.00d8m  Offset 11.00 d3 ® RBY
SWT 101

W 300 kiiz

B soecnms

[ [T |

- Att 10d8 SWT 10lms VBW 1NMHz Mode Sweep 10 dB s VBW 1 MHz Mode Sweep
1 Occupied Bandwidth 1Pk Max Bandw 1Pk I
Mmi1[1] -0.76 dBm| mi1[1] -0.58 dBm|
5.7833520 GHz, 7866780 GHe|
10 0
e i
o
PRI PR Fov e B R T N ° RN PRV e P T
E
0 T
0 I, -10 5
il | ;
- 2
7 e <
I Tty YN JRTIN WE ARy
Yo a0
40 -0
s 50
- o0
e o
cFs.785 Giiz 1001 pis 3.0 Mz, Span 30.0 Miz crs7ss Gz 1001 pts 5.0MIz, Span 30.0 Miz
ML B 5.783352 GHz -0.76 dBm Oce Bw 17.398639146 MHz ML 1 5.786678 GHz -0.58 dBm Occ B 18.123222815 MHz
T 1 5.7762187 GHz -12.65 dBm QOce Bw Centroid 5.784918019 GHz T I 5775022 GHz ~9.00 dBm Qcc Bw Centroid 5. 784983602 GHz
12 L 5.7936173 GHz _L1.55 dBm Occ Bw Freq Offset -81,981453903 kiiz 12 L 5.7940452 GHz -9.46 dBm Occ Bw Freq Offset -16.398212962 kHz
teasuring... ResEz020) X
Maasuring W e 00072020 Measuring... NENNNNEEN W 05072020

99% Occupied BW, 5785 MHz, 802.11a, 6Mb

wiiview = sperum B4 svecromz B sweevums B swecrums KA - |

Ref Level 20.00d8m  Offset 11,00 dB @ RBW 300 kHz

99% Occupied BW, 5785 MHz, 802.11n, HT20

Mutiview = spectrum  [Bf spectrum 2

RefLevel 20.00dBm  Offset 11.00 d3 ® RBW 300 kiiz.
SWT 101

B soecnms

[ [T |

® Att 10d8 SWT 101ms VBW 1MHz Mode Sweep 10 dB s VBW 1 MHz Mode Swesp
1 Occupied Bandwidth 1Pk Max 1Pk I
M1[1] -0.74 dBm| mi1[1] -1.11 dBm|
48270980 GHz 8232020 GHz
1 10
, m e
o
T e = e P v
e PP = S Y et WA s RTINS,
i Iy L E
E o
S J AN
— |4 .. ,
ettt Ut SV T IR [P
% 0
- 0
o 0
. -
o S
cFssrs Gz 1001 pts 30Nz, Span 30.0 Mz sero To0TpEs .00, Soan 50.0 Wiz

ML 1 5.827098 GHz -0.74 dBm Occ Bw 17.293132837 MHz ML 1 5.823202 GHz -1.11 dBm Occ B 18.109497683 MHz
T 1 5.8163228 GHz “12.29 dBm Oce Bw Centroid 5.824969341 GHz T 1 58159204 GHz -10.63 dBm Occ Bw Centroid 5.824984181 GHz
12 1 5.8336150 Ghiz _L1.85 dBm Occ Bw freg Offset -30.659499704 kHiz 12 L 5.8340389 GHz -10.05 dBm Occ Bw Freg Offset ~15.818855169 kHz
E— 06072020 07
vessurna. I e 057200 Voo, W we e

99% Occupied BW, 5825 MHz, 802.11a, 6Mb

Nemko Norway, Instituttveien 6, Kjeller, Norway

99% Occupied BW, 5825 MHz, 802.11n, HT20
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3.3 DTS Bandwidth

Para. No.: 15.407(e)

ISED RSS-247, Issue 2, Clause 6.2.4

Measurement procedure: ANSI C63.10-2013 Clause 11.8,

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

Option 1

Ch. No. Nominal Frequency DTS Bandwidth, Measured Values (MHz)
(MHz) 802.11a 6Mb 802.11n HT20
149 5745 16.65 17.95
157 5785 16.65 17.90
165 5825 16.65 17.95

Limit:

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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Cjemko

wisview = spocrum [ spocumz B vocmms B soeerms KA - |

Ref Level 20.00 d8m  Offset 11,00 dB @ RBW 300 kHz

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

witsion = spocrun [ sweerumz B svecms B seowums B

RefLevel 20.00dBm  Offset 11.00 d3 ® RBW 300 kiiz.

© At 2008 SWT__10Lms  VBW 1Nz Mode Sweep 20d8 SWT _10ims VBW _1iMHz Mode Swesp
1 Frequency Sweep 1Pk Max ep 1Pl
MI[1] | -185dBm MI[L] | -1.33 dBm|
7433820 GHz 7430520 GHz,
0 10
. e . m
T Y B S NP e PR — B N P - et T
X 7 T
b 7
. s - / N
ot - A
| e L Sl e . Dw,«wf\w,, - T,
-0 -
= 50
o o0
. -0
[CF 5.745 GHz 1001 pts 3.0 MHz, pan 30.0 MHz [CF 5.745 GHz. 1001 pts 3.0 MHz, Span 30.0 MHz.
[2 Marker Table
ML 1 5.743382 GHz -1.85 dBm ndB 6.0 dB ML 1 5.743052 GHz -1.33 dBm ndB. 6.0 dB
T 1 5.736728 GHz -7.75 dém ndB down BW 16.51 MHz T L 5.736159 GHz -7.04 dBm ndB down BW 17.62 MHz
12 b 2.753242 Gtz .92 dBm Factor 347.8 T2 1 5.753781 GHz -7.04 dBm Factor 325.9

Moasuring... NINNENN  wa 0272020

DTS BW, 5745 MHz, 802.11a, 6Mb

wisview = spocrum [ spocumz B vocmms B soeerms KA - |

Ref Level 20.00 d8m  Offset 11,00 dB @ RBW 300 kHz

Measuring... INNNNENER
DTS BW, 5745 MHz, 802.11n, HT20
Mutiview = spectrum B spectrum2 B specrums B spectrum 4 [ x]

RefLevel 20.00dBm  Offset 11.00 d3 ® RBW 300 kiiz.

wa 06.07.2020

© At 2008 SWT__10Lms  VBW 1Nz Mode Sweep SWT _1.0ims  VBW 1MHz Mode Sweep
1 Frequency Sweep 1Pk M
MI[1] | -121dBm MI[1]
7822430 GHz 7867680 GHz,
0 10
I e
o Y
B e . s e ¢ R e e P o W=
0 -0
7
N /
20 = 20
St 8 s b
e It i, A A oy
E a0
-0 -
= 50
o o0
. -0
[CF 5.785 GHz 1001 pts 3.0 MHz, pan 30.0 MHz [CF 5.785 GHz. 1001 pts 3.0 MHz, Span 30.0 MHz.
ML 1 5.782243 GHz -1.21 dBm nds 6.0 dE M1 1 5.786768 GHz -0.31 dBm ndB 6.0 d
T 1 5.776758 Grz -6.97 dBm ndB down BW 16.45 MHz T L 5.776189 GHz -6.34 dBm ndB down BW 17.59 MHz
12 b 2.793242 Gtz 6,98 B Factor 3514 T2 1 5.793781 GHz -6.63 dBm Factor 328.9

Measuring... EENNNNENR

DTS BW, 5785 MHz, 802.11a, 6Mb

wisviw = spocrum [ spocwumz B svocmms Y sveerums KA - |

Ref Level 20.00 d8m  Offset 11,00 dB @ RBW 300 kHz

DTS BW, 5785 MHz, 802.11n, HT20
Mutiview = spectrum B spectrum2 B specrums B spectrum 4 [ x]

RefLevel 20.00dBm  Offset 11.00 d3 ® RBW 300 kiiz.

To072020
S 13:43:17

© At 2008 SWT__10Lms  VBW 1Nz Mode Sweep SWT  1.0ims  VBW iMHz Mode Sweep
1 Frequency Sweep 1Pl Max
MI[1] | -1.17 dBm MI[1]
8233220 GHz 8230520 GHz,
0 10
1 "
3
ETNPN RSV o e o St A ¢ T Py v Lo ey P e S s ——
0 B
u N © 7 \1\
20 20 -
el Lttt ~ el bttt
-4} kY
-0 -
= 50
o o0
. -
[CF 5.825 GHz 1001 pts 3.0 MHz, pan 30.0 MHz [CF 5.825 GHz. 1001 pts 3.0 MHz, Span 30.0 MHz.
ML 1 5.823322 GHz -1.17 dBm nd8 ML 1 5.823052 GHz -0.67 dBm B 6.0 dB
T 1 5.816758 GHz -7.03 dBm ndB down BW TL 1 5.816189 GHz -6.51 dBm ndB down BW 17.62 MHz
12 1 5833212 Gz 727 B Factor 5 | 5333811 GHz ~7.08 dBm 330.4

Measuring...

DTS BW, 5825 MHz, 802.11a, 6Mb

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring...

DTS BW, 5825 MHz, 802.11n, HT20

To072020
S 13:45:05.

Page 25 (63)



@mko

3.4 Peak Power Spectral Density

FCC 15.407(a)

ISED RSS-247, Issue 2, Clause 6.2

Measurement procedure: ANSI C63.10-2013 Clause 12. 5

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.407

Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-I1CB

Ch. No. Nominal Frequency Measured Value (dBm)
(MHz) 802.11a 6Mb 802.11n HT20
36 5180 -6.0 -4.0
40 5200 -4.6 -4.3
48 5240 -3.9 -3.5
52 5280 -3.8 -3.6
64 5320 -3.9 -5.6
100 5500 -9.3 -10.0
116 5580 -8.0 -6.1
140 5700 -7.6 -7.6
149 5745 -13.2 -13.6
157 5785 -10.6 -9.7
165 5825 -10.1 -9.4

Values in U-NIl Band 3 that were measured with RBW=1MHz have been corrected by -3dB.

Antenna Gain is less than 6 dBi for all frequencies above.

Limits:

Frequency Band

FCC 15.407(a)

RSS-247, Issue 2

5150 — 5250 MHz

Less than 17 dBm/MHz for master device
Less than 11 dBm/MHz for client device

Less than 10 dBm/MHz e.i.r.p.
(only indoor allowed)

5250 — 5350 MHz

Less than 11 dBm/MHz

Less than 11 dBm/MHz

5470 — 5725 MHz

Less than 11 dBm/MHz

Less than 11 dBm/MHz

5725 — 5825 MHz

Less than 30 dBm/500kHz

Less than 30 dBm/500kHz

If Antenna Gain is more than 6 dBi the limit above is
reduced by the amount exceeding 6 dBi

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.407

em ko Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-1CB

mutview = spectrum B specrumz B specrums B speanma  EY . Mutiview = spectrum B specrumz B svecums Y speanms Y

Ref Level 10.00 d8m Offset 11.00 dB ® RBW 1 MHz. SGL. Ref Level 10.00 dBm Offset 11.00 d8 ® RBW 1 MHz SGL.
© Att 20d8 SWT  101ms VBW 3MHz Mode Sweep Count 500/500 ® At 20d8 SWT  1.0ims VBW 3MHz Mode Sweep Count
M1[1] -2.72 dBm| mi1[1] -3.86 dBm|
1815580 GHz, 11811590 GHz,
0 0
-0
2
0 -0
o 0
-0 5
60 60
- -0
o a0
CF5.18 GHz 1001 pts 2.0 MHz, Span 20.0 MHz cF5.18GHz 1001 pts 2.0 Mz, Span 20.0 Miz
B 06072020
Ready  NNNNNEEEN wa 06.07.2020 Ready 1] e 06072020

PSD, 5180 MHz, 802.11a, 6Mb PSD, 5180 MHz, 802.11n, HT20

mutview = spectrum B specrumz B specrums B speanma  EY . Mutiview = spectrum B specrumz B svecums Y speanms Y -

Ref Level 10.00d8m  Offset 11.00 & ® RBW 1 MHz s6L RefLevel 10.00dBm  Offset 11.00d8 ® RBW 1 Mz saL
© At 2008 SWT 101 ms _VBW 3MHz_Mode Sweep Count 500/500 ° At 20d8 SWT  10ims VBW 3MHz Mode Sweep Count 500/500
1 Frequency Sweep
MI[1] | -0.40 dBm MI[1]

" 2217580 GHz " 2215580 GHz,
o R — o — —
o 10 / -
B . -
0 a0
o 0
50 50
e 60
- -0
e a0
[CF 5.22 GHz 1001 pts. 2.0 MHz, Span 20.0 MHz [CF 5.22 GHz 1001 pts 2.0 MHz, Span 20.0 MHz

© Ready NI we 0572020

06.07.2020
Ready. i Lt cri

PSD, 5220 MHz, 802.11a, 6Mb PSD, 5220 MHz, 802.11n, HT20

mutview = spectrum B specrumz B specrums B speanma  EY . Mutiview = spectrum B specrumz B svecums Y speanms Y -

Ref Level 10.00d8m  Offset 11,00 dB ® RBW 1 Mrz s6L RefLevel 10.00d8m  Offset 11.00 d& ® RBW 1 Mrz SGL
© At 20d5 SWT__1.01ms VBW 3MHz _Mode Sweep Count 500/500 ° Aut 20d8_ SWT _101ms VBW 3MHz Mode Sweep Count 500/500
1R
MI[1] | -0.42 dBm MI[1T | -0.70 dBm|
e 2415980 GHz| " 2411790 GHz
o o
L] . N I MUV | S ———— i A I SN A
~ S
™ {
0 -1
// //
< \ /
“20
0 30
o -0
50 -0
-0 60
R -0
-0 80
[CF 5.24 GHz 1001 pts. 2.0 MHz, Span 20.0 MHz [CF 5.24 GHz 1001 pts 2.0 MHz, Span 20.0 MHz

© Ready NI we 0572020

— wa 06.07.2020

FEEED 13:14:59

PSD, 5240 MHz, 802.11a, 6Mb PSD, 5240 MHz, 802.11n, HT20
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TEST REPORT

FCC Part 15.407

em ko Report no.: 389081-02-R02
FCC ID: 2AQ8P-ICB

IC: 24224-1CB

mutview = spectrum B specrumz B specrums B speanma  EY - Mutiview = spectrum B specrumz B svecums Y speanms Y

Ref Level 10.00 d8m Offset 11.00 dB ® RBW 1 MHz. SGL. Ref Level 10.00 dBm Offset 11.00 d8 ® RBW 1 MHz SGL.
© Att 20d8 SWT  101ms VBW 3MHz Mode Sweep Count 500/500 ® At 20d8 SWT  1.0ims VBW 3Mdz Mode Sweep Count
M1[1] -2.67 dBm| mi1[1] -2.85 dBm|
2812390 GHz 2820180 GHz,
o & o
. [SVUUENUUN ASUUDUSEDSS S U S A S N S |
L | —
. p
o < 10
\
\ b
o e
B a0
o 0
50 50
e 60
- 10
a0 a0
[CF 5.28 GHz 1001 pts 2.0 MHz, Span 20.0 MHz cF5.28 Griz 1001 pts 2.0 Mz, Span 20.0 Mz
06072020
Ready  NNNNNEEEN wa 06.07.2020 Ready 1] wa 06,0720

PSD, 5280 MHz, 802.11a, 6Mb PSD, 5280 MHz, 802.11n, HT20
Multiview *  Spectrum B seecrum> B seeerums B seecouma [ x] - Multiview =  Spectrum u spectrum 2 n Spectrum 3 n Spectrum 4 u -

Ref Level 10.00d8m Offset 11.00 dB ® RBW 1 MHz. SGL. Ref Level 10.00 dBm Offset 11.00 d8 ® RBW 1 MHz SGL.
o Att 20d8 SWT  1.01ms VBW 3MHz Mode Sweep Count 500/500 o At 20d8 SWT 10ims VBW 3MHz Mode Swesp Count 500/500
M1[1] -4.52 dBm) MI1[1]
4.3176820 GHz| 8213990 GHe|
0 - 0 e
S X At Lo | AUV BBV - B B |
R o S— b
-0 v
N N
\»

0

S N 3

R

T 0
0 -
-0 s
-0 w0
£ N
o w0
CF5.52 GHz 1001 pts 2.0 MHz, an 20.0 MHz crsszaiz 1001 pts 2.0z Span 20.0 MHz

Ready  NNNNENEER

06.07.2020
Ready. i Lt

PSD, 5320 MHz, 802.11a, 6Mb PSD, 5320 MHz, 802.11n, HT20
Multiview *  Spectrum B seecrum> B seeerums B seecouma [ x] - Multiview =  Spectrum B soecvum> B soecrums B seecruma [ %] -

Ref Level 10.00d8m Offset 11.00 dB ® RBW 1 MHz SGL. RefLevel 10.00 dBm Offset 11.00 dB ® RBW 1 MHz SGL
o Ate 20d8 SWT  1.01ms VBW 3MHz Mode Sweep Count 500/500 o At 20d8 SWT  1.0ims VBW 3Mdz Mode Sweep Count 500/500
&
M1[1] -5.71 dBm| mi1[1] -5.20 dBm|
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